
MONTECITO SANITARY DISTRICT 
 

A G E N D A  
for 

Board Meeting 
November 12, 2020 

The regular meeting of the Governing Board will begin at 1:15 p.m. on November 12, 2020. 

Pursuant to State of California Executive Order No. N-29-20 issued on March 17, 2020, and the 
State of California and Santa Barbara County’s shelter in place orders, the Montecito Sanitary 
District Board Meeting will be held remotely via Zoom Meetings. 

The Meeting will be conducted in accordance with the Virtual Meeting Protocols adopted by the 
Board of Directors on April 9, 2020. These can be viewed and downloaded here:  
https://www.montsan.org/virtual-public-meetings. The public may attend and make a public 
[...]
bidding procedures of the PCC provided they subscribe to uniform construction cost account 
policies and procedures developed by the California Uniform Construction Cost Accounting 
Commission. To avail itself of these alternative procedures, a local agency must (1) adopt a 
resolution electing to become subject to the UPCCAA and notify the State Controller of said 
election, and (2) adopt an ordinance enacting the informal bidding requirements set forth in the 
UPCCAA.  

On January 1, 2019, AB 2249 became effective. AB 2249 allows the District to authorize the 
General Manager to approve projects and to by-pass bidding for projects less than $60,000 
(projects may be performed by District employees; by negotiated contract; or by purchase 
order); allows the Board of Directors to award contracts through informal bidding for projects 
between $60,000 and $200,000; and requires formal bidding procedures for any project over 
$200,000.  

Staff recommends that the dollar threshold of the District Manager’s contracting authority on 
public works projects be increased to $60,000. A $60,000 threshold is commensurate with the 
District’s ability to let public contracts under the UPCCAA without any bidding, formal or 
informal, and would obviate the need for Board of Director involvement in smaller public works 
contracts; as well as the attendant expense and delay associated with presenting these smaller 
items to the Board for its consideration.  

D. Romero Canyon Road Sewer Main Extension- Status Report 
On October 29, 2020 the District received the following bids for the Romero Canyon Road 
Sewer Main Extension project: 

  Tierra Contracting $287,100.00 
  Blois Construction $490,358.00 
  Grbcon, Inc. $675,493.00 

Staff has determined that the low bid from Tierra Contracting is the lowest responsive bid from 
a responsible bidder.  

The project includes the construction of 496 linear feet of 8-inch diameter PVC sewer main pipe 
to serve a total of eleven properties on Romero Canyon Road. This is the second extension up 
Romero Canyon Road and will serve 633 Romero Canyon Road to 657 Romero Canyon Road.   

Letters were mailed to the property owners on October 30, 2020 to inform them of the bid 
results and the $31,300 estimated amount that each property owner would be required to pay to 

11.12.2020 
Page 81



equally share in the construction cost for the sewer main extension project. To participate in the 
project, the property owners sign the agreement that was included with the letter. If the property 
owner is not interested in participating in the project, then they would sign the Deferred 
Participation form also included with the letter.    

At the December Board meeting, staff will recommend that the Board consider the award of 
contract or reject all bids depending on the amount of participation the project receives from the 
property owners.  

E. Electrical Rehabilitation Design Services 
Southern California Edison (Edison) had an electrical surge on August 24, 2020 that damaged 
several switches and electrical components at the MSD treatment plant. Because the treatment 
plant’s existing electrical system is not a grounded system and does not have a neutral wire, 
there was no way to protect some of the equipment from this surge. This project is needed 
because Edison will not install the ground into our existing equipment because it does not have 
the correct configuration to be able to install a new SCE meter that would work with the 
grounded system in order to meet the current electrical code requirements. Staff recommends 
moving the Edison meter to the outside wall of the Operations Building because there is not 
enough space where the current meter is located to install a new meter and main disconnect 
switch that is allowed by the electrical code. The exiting Benjamin panel (old motor control 
center) is the original panel that was installed in 1961, replacement parts are no longer available, 
and our existing electrical meter and motor control centers do not meet current code.  
 
The project includes removal of the existing Edison meter panel located inside the Operations 
Building, adding a new service electrical Edison meter and disconnect switch on the wall 
adjacent to the existing Edison transformer, adding a replacement automatic transfer switch 
panel that would replace the two outdated automatic transfer switches, replacing the existing 
Benjamin panel (outdated motor control center) with a new motor control center lineup, adding 
variable frequency drives to replace the starters for the blowers, and temporary power to the 
blowers while the new motor control center is being installed. 

Design drawings and specifications are required so that the project can be bid in accordance 
with California law for the electrical rehabilitation construction. The estimated construction cost 
is approximately $410,000. 

Staff discussed this design contract and the future construction costs with the Finance 
Committee on November 5, 2020. The Finance Committee agreed with the necessity of the project, 
and recommended looking into expanding the project for moving all electrical from Treatment room to 
an outside location and new enclosure. 

It is recommended that the Board authorize the Interim General Manager to execute a 
professional services contract, in a form approved by General Counsel, for $12,800 to John 
Maloney, PE dba JMPE Electrical Engineering for design services for the Electrical 
Rehabilitation project. John Maloney is very knowledgeable of the electrical systems at the 
treatment plant and has worked with the District on numerous electrical design upgrades in the 
past 20 years.  It is also recommended that the Board authorize an extra services allowance of 

11.12.2020 
Page 82



$1,300 for the Interim General Manager to approve contract changes that may be necessary due 
to unforeseen conditions. 

F. Existing Administration and Operations Building Improvements  

i) Industrial Hygiene Investigation 
An industrial hygiene investigation would include an assessment of the indoor air quality, 
mold and moisture presence, the HVAC system, electromagnetic frequency readings, noise 
levels, and asbestos presence in the existing Board room, offices, lunch room, and 
operations building work area. A report would identify and clarify issues present in those 
areas described above, provide recommendations on how to address the issues, and a rough 
cost estimate to correct the issues.  

It is recommended that the Board authorize the Interim General Manager to execute a 
professional services contract, in a form approved by General Counsel, for $13,000 to 
Citadel EHS for industrial hygiene assessment services.  

ii) Industrial Hygiene cont’d. 
It is also recommended that the Board authorize an extra services allowance of $1,300 for 
Citadel EHS for the Interim General Manager to approve contract changes that may be 
necessary due to unforeseen conditions. 

G. Information Items 
The Interim General Manager will provide informational, nonactionable, updates regarding 
pending matters before the District. This will include an oral report regarding proceedings held 
in October before the Montecito Planning Commission. 

H. Agreements to be Signed 
None 

AGENDA ITEM 7.  OPERATIONS AND MAINTENANCE REPORTS 

TREATMENT PLANT 

Treatment Data Current Year 
9/28/2020 to 11/1/2020 

Prior Year 
10/21/19-11/03/19 

    Average daily flow 0.549 MGD 0.536 MGD 
    Average hypochlorite 143 GPD 145 GPD 
    Average bisulfite 76.5 GPD 95 GPD 
    Average effluent SS 1.91 mg/L 3.6 mg/L 
   Average effluent CBOD5 1.76 mg/L          2.6 mg/L 
    Median coliform < 1.8 MPN / 100 mL <1.8 MPN / 100 mL 
 

• No violation of the NPDES permit during this reporting period 
• The belt press was operated for 16.5 hours during this reporting period. 

11.12.2020 
Page 83



In addition to completing all daily treatment plant operational tasks and preventative maintenance 
duties, Operations staff and others performed the following work: 

• One plant alarm call-out during this period. 
o 10/29/20- High Chorine pump output, analyzer loss of flow.  

• 09/28/20 – Drained and cleaned DAFT. 
• 10/01/20 – Testing UF/RO activated carbon bag.  
• Cleaned Ultra Filtration disc filters. 
• 10/03/20- Cleaned SCE foot valve screen.  
• 10/08/20- Tested all plant sump pumps.  
• 10/08/20- Operators yearly hearing test.  
• 10/09/20 – Cleaned IPS VFD filter fans.  
• 10/10/20- Cleaned Deox sample lines.  
• 10/12/20- Cleaned UF/RO conductivity, ph and ORP sensors.  
• 10/13/20- JR Environmental Services ran annual calibration on flow meters and annual 

maintenance on composite samplers.  
• 10/13/20- Drained and cleaned both chlorine contact chambers.  
• 10/14/20- Taft Electric replaced ATS transformers.  
• 10/16/20- Cleaned UF disc filters.  
• 10/29/20-Marc Ciarlo completed UF/RO progress report. 
• 10/29/20- Operations conducted OIT interviews.  

Completed Preventative Maintenance duties: 
• Rotated plant equipment 
• Cleaned plant water wye screens every M/W/F  
• Changed influent flow through channel grinders and remove grit from influent channel 
• Collected plant equipment meter readings 
• Cleaned secondary clarifier weirs and side walls 
• Operated and exercised various valves throughout the treatment plant 
• Performed treatment plant housekeeping 

Completed Activated Sludge duties:  
• Hosed clarifier weirs and skimmed grease in chlorine contact chambers twice each day 
• Scrubbed effluent channel, hosed DAFT weirs and catwalk, and cleaned lower slip tubes 
• Collected samples for Lab and set-up composite samplers 
• Hose Rotary Drum Screen daily and dump screening M/W F. 
• Skimmed grease and floatables in back channel and clarifiers 

Completed Operator duties:  
• Calibrated chlorine analyzers 
• Collected Dissolved Oxygen levels in the Aeration Basins, Digesters, and Effluent channel 
• Collected clarifier sludge depths 
• Scoured Return Activated Sludge (RAS) sumps on Mon/Wed/Fri 
• Cleaned chemical analyzer screens and probes 
• Collected irrigation water meter readings 

11.12.2020 
Page 84



• Cleaned fixed DO probes once a week.  
• Performed Treatment Plant system checks (SCADA, Mission Box, Mini Trends, Aeration 

Blowers, Influent Pump Station, Back-up generator, Chemical analyzers, Clarifiers and 
Contact Chamber motors and equipment, RAS/WAS pump station, Chemical feeders, 
Digester Blowers, DAFT, Polymer feed equipment, Ultra Filtration and Reverse Osmosis) 

• Performed all required data collection and record keeping 
• Maintained chemical levels for all analyzers 
• Performed Pressure Decay Test on UF 

TESTING LABORATORY 
During this 35 day period the Laboratory Manager and Operators assigned to the Laboratory performed 
the following activities: 

• Collected 277 samples 
• Ran 378tests plus 91 duplicate tests for NPDES permit compliance and process control 
• Performed 47 calibrations on laboratory equipment and 684 quality control checks 
• Made 6 liters of coliform media 
• No samples to our contract lab for NPDES-required monthly testing 
• Sent 15 samples to contract lab for Oil & Grease testing from the Recycled Pilot Project for 

process control in addition to conductivity and turbidity testing 3 times per week on-site. 

During this reporting period Operations staff performed the following additional Laboratory activities: 
• 2 Activated Sludge samples were analyzed under the microscope and 63 organisms were 

identified 
• Prepared 8 gallons of reagents for chlorine analyzer 

Other laboratory-related activities: 
• Samples will be collected and sent to a contract lab on November 4th in accordance with a new 

California state order requiring wastewater treatment plants to begin quarterly sampling for per- 
and poly-fluoroalkyl (PFAS) compounds.  Samples will be collected from plant influent, 
effluent, biosolids and recycled water brine for the purpose assessing their prevalence.  PFAS 
are ubiquitous, man-made compounds found in humans and the environment as a result of the 
manufacture of such products as fire retardants, non-stick cookware, water-repellants and many 
more.   

• The annual inspection of the marine effluent outfall is scheduled to be performed with Aquatic 
Bioassay Consultants before the end of the year as required by the District NPDES permit. 

• Carole is training operator Michael Arce to replace Marc Ciarlo as the back-up technical 
manager in charge of the laboratory should Carole become unavailable.  This designation is a 
requirement of California ELAP. 

COLLECTION SYSTEM MAINTENANCE 
Collection staff continued to work on the preventive maintenance plan for 2020 (see the enclosed 
reports.)  

During the reporting period, Collection staff has also: 

11.12.2020 
Page 85



• Inspected 145 Manholes 
• Marked locations of existing District facilities for Underground Service Alert requests 
• Performed routine inspection and maintenance of District vehicles 
• Performed routine inspection and maintenance at all five Collection System Lift Stations 
• 9/28/20 District vehicles were broken into and tools were stolen. 
• 10/1/20 through 10/2/20 Collection staff operated Bonnymede lift station on emergency power 

due to Edison equipment upgrade.  
• 10/3/20 through 10/4/20 Collection staff operated Posilipo lift station on emergency power due 

to Edison equipment upgrade.  
• 10/5/20 through 10/9/20 CalPortland replaced 16 manhole frame and covers due to County of 

Santa Barbara overlay project.  
• 10/7/20 Collection staff call out for private lateral overflow at 430 Hot Springs Road.   
• 10/8/20 Collection staff received acoustic testing and training. 
• 10/13/20 Collection staff cleaned and vacuumed Posilipo lift station wet well.  
• 10/15/20 Collection staff installed new Pamrex frame and cover on manhole on Fair Way Rd 

MH-1052-3A.   
• 10/21/20 through 10/22/20 Clearwater Engineering replaced Posilipo force main vault on N 

Jameson lane.  
• 10/29/20 Collection staff performed confined space entry in Posilipo lift station wet well to 

inspect force main.  

Maintenance staff continued to work on the preventive maintenance plan for 2020.  

During the reporting period, Maintenance staff has also: 
• Performed routine inspection and maintenance of District Buildings and Equipment. 
• 9/30/20 through 10/2/20 Maintenance staff performed temporary repairs on Rotary drum screen. 
• 10/8/20 Maintenance staff repaired Chemical feed pump 1A. 
• 10/13/20 Maintenance staff replaced gaskets on Aeration Basin manifold. 
• 10/26/20 through 10/29/20 Maintenance staff installed new shower partitions in maintenance 

building locker room.  
• 10/29/20 Priority Safety tested and calibrated all gas monitors.  

TRAINING / OTHER ACTIVITIES 

• Staff Completed the following trainings in Target Solutions for the month of October: 
o Coronavirus 103 - Managing Stress and Anxiety 
o Coronavirus 106 - DIY Cloth Face Coverings 

• 10/8/2020 Operations, Facilities Maintenance, and Collections Staff participated in onsite 
hearing testing and training conducted at the District by Bio Acoustical Hearing 

• 10/19/2020 – New Collection System Operator II began employment with the District: we 
welcomed Jose Flores to the team.  

• 10/19/2020 through 10/22/2020 – New Hire Jose Flores completed 23 required training sessions 
for new MSD Collections staff 

11.12.2020 
Page 86



Collection System Cleaning and TV-ing History
Length Length Length C - CLEAR R - ROOTS Clear : No observable grease, roots or debris

of of of L - LIGHT G - GREASE Light : .5 gallons of roots/ debris, small chunks of grease
Linear Feet Cleaned & Inspected Esmt Cleaning TV-ing Re-cleans M - MEDIUM D - DEBRI Medium : .5-1.5 gallons of roots/ debris, moderate chunks grease

September 28, 2020 through November 1, 2020 294,475 45,140 75,789 H - HEAVY Heavy : 1.5 or more gallons of roots, debris or grease